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TEST REPORT

Test Report No. :

Apr. 22, 2021

HK2104201176-8E .
Date of issue

Equipment under Test

Model /Type

Listed Models

Tablet PC

Acer One 8 T4-82L

N/A

Applicant Acer India Pvt Ltd.
Address Embassy Heights 6th Floor, No.13, Magrath Road, (Next
to Hosmat Hospital) Bangalore, 560025, India
Manufacturer SHENZHEN YUKO TECHNOLOGY CO., LTD
Add 6TH FLOOR, A9 BUILDING TIANRUI INDUSTRIAL
ress PARK, FUYUAN 1ST RD, BAO‘AN, SHENZHEN CHINA
Test Result: PASS

The test report merely corresponds to the test sample.

It is not permitted to copy extracts of these test result without the written permission of the test

laboratory.
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Revison History

Revision Issue Date Description Revised By
Revsion 1.0 Aug. 12, 2020 Initial Issue Jason Zhou
Revsion 2.0 Apr. 22, 2021 The RF data is from the Jason Zhou

report: HK2007272064-8E
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1 TEST STANDARDS

The tests were performed according to following standards:
FCC Part 2:FREQUENCY ALLOCA-TIONS AND RADIO TREATY MAT-TERS; GENERAL RULES AND REG-
ULATIONS

FCC Part 22Subpart H:PRIVATE LAND MOBILE RADIO SERVICES.

ANSI/TIA-603-E-2016: Land Mobile FM or PM Communications Equipment Measurement and Performance
Standards.

ANSI C63.26-2015: IEEE/ANSI Standard for Compliance Testing of Transmitters Used in Licensed Radio
Services

FCCKDB971168D01 Power Meas License Digital Systems
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2 SUMMARY

2.1 General Remarks

Date of receipt of test sample ;| Jul. 27, 2020
Testing commenced on ;| Jul. 27, 2020
Testing concluded on ;| Apr. 22, 2021

2.2 Product Description

Name of EUT Tablet PC

Model/Type reference: Acer One 8 T4-82L

List Model: N/A

Power supply: DC 3.8V from battery or DC 5V from adapter
Adapter Information Input: 100-240V, 50/60Hz, 0.35A; Output:5V, 2000mA
Modilation Type QPSK,16QAM

Antenna Type Internal Antenna

Operation Frequency Band LTE BAND 5

Operation frequency LTE BAND 5:824~849 MHz

LTE Release R8

Extreme temp. Tolerance -30°C to +50°C

Extreme vol. Limits 3.23VDC to 4.37VDC (nominal: 3.8VDC)

2.3 Equipment under Test

Power supply system utilised

Power supply voltage : | O] 120V/ 60 Hz O| 115V/60Hz

0|12V DC 0|24V DC

@| Other (specified in blank below)

DC 3.8V from battery or DC 5V from adapter
2.4 Normal Accessory setting
Fully charged battery was used during the test.

2.5 EUT configuration

The following peripheral devices and interface cables were connected during the measurement:
@ - supplied by the manufacturer

O - supplied by the lab

O| Power Cable Length (m) : /
Shield : /
Detachable : /
O| Multimeter Manufacturer : |/
Model No. : /
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2.6 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended forFCC ID: 2AMY3-8T482L filing to comply with FCC Part 22H,
Rules.

2.7 Modifications

No modifications were implemented to meet testing criteria.

2.8 GeneralTest Conditions/Configurations

2.10.1 TestEnvironment

EnvironmentParameter SelectedValuesDuringTests
Relative Humidity Ambient
Temperature TN Ambient
VL 3.23V
Voltage VN 3.8V
VH 4.37V

NOTE:VL=lowerextreme testvoltageVN=nominalvoltage
VH=upperextreme testvoltageTN=normaltemperature
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3 TEST ENVIRONMENT

3.1 Address of the test laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.:1F, B2 Building, JunfengZhongchengZhizao Innovation Park,Heping Community, Fuhai Street,

Bao’an District, Shenzhen, China

3.2 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.3 Test Description
Band 5 (824~849 MHz)

Test ltem FCCRuleNo. Requirements Verdict
Effective(lsotropic) §2.1046,
RadiatedOutputPower §22.913(a)(2) EIRP <2W Pass
Peak-AverageRatio §24.232(d) FCC:Limit<13dB Pass
Modu'at'onciharade”s“ §2.1047 Digitalmodulation Pass
. OBW: Nolimit.
Bandwidth §2.1049 EBW- Nolimit. Pass
§2.1051 < -13dBm/1%*EBW,
BandEdgesCompliance §2'4 238’ In1MHzbandsimmediatelyoutsideandadjacentto Pass

Thefrequency block.

<-13dBm/1MHz,

SpurlousEmlssllonatAnte §2.1051, from9kHzto10thharmonicsbut outsideauthorized Pass
nnaTerminals §24.238 ;
Operatingfrequency ranges.
Field Strengthof Clause 7of
Spurious KDB971168 <-13dBm/1MHz. Pass
Radiation D01 v02r02
§2.1055, FCC:withinauthorizedfrequency
Frequency Stability §22.355, block. Pass
§24.235

NOTE 1:For theverdict,the“N/A’denotes“not applicable” ,the“N/T”denotes “nottested”.

Remark:
1. The measurement uncertainty is not included in the test result.
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Test Equipment Manufacturer Model No. Serial No. Calibration Date %adfggfen
LISN R&S ENV216 HKE-059 Jun. 18, 2020 Jun. 17, 2021
LISN R&S ENV216 HKE-002 Jun. 18, 2020 Jun. 17, 2021
Receiver R&S ESCI 7 HKE-010 Jun. 18, 2020 Jun. 17, 2021
Spectrum analyzer R&S FSP40 HKE-025 Jun. 18,2020 | Jun. 17, 2021
Spectrum analyzer Agilent N9020A HKE-048 Jun. 18, 2020 Jun. 17, 2021
RF automatic control | Tonscend JS0806-1 HKE-060 Jun. 18,2020 | Jun. 17, 2021
Loop antenna Schwarzbeck FMZB 1519 B HKE-014 Jun. 18, 2020 Jun. 17, 2021
B"°9Ar?tf:::a”d Schwarzbeck | VULB9163 HKE-012 | Jun. 18,2020 | Jun. 17,2021
Horn antenna Schwarzbeck 9120D HKE-013 Jun. 18, 2020 Jun. 17, 2021
High gain antenna Schwarzbeck LB-180400KF HKE-054 Jun. 18, 2020 Jun. 17, 2021
Preamplifier EMCI EMCO051845SE HKE-015 Jun. 18, 2020 Jun. 17, 2021
Preamplifier Agilent 83051A HKE-016 Jun. 18, 2020 Jun. 17, 2021
Preamplifier Schwarzbeck BBV 9743 HKE-006 Jun. 18, 2020 Jun. 17, 2021
Temperature and Boyang HTC-1 HKE-075 Jun. 18,2020 | Jun. 17, 2021
humidity meter
High-low
temperature Guangke HT-80L HKE-118 Jun. 18, 2020 Jun. 17, 2021
chamber
High pass filter unit Tonscend JS0806-F HKE-055 Jun. 18, 2020 Jun. 17, 2021
RF .
Cable(below1GHz) Times 9kHz-1GHz HKE-117 Jun. 18,2020 | Jun. 17, 2021
RF Cfg'ﬁ(;;bove Times 1-40G HKE-034 Jun. 18,2020 | Jun. 17, 2021
Power meter Agilent E4419B HKE-085 Jun. 18, 2020 Jun. 17, 2021
Power Sensor Agilent E9300A HKE-086 Jun. 18, 2020 Jun. 17, 2021
Conducted test | 155 ceng TS+ Rev HKE-081 N/A N/A
software 2.5.0.0
Radiated test Tonscend TS+ Rev HKE-082 N/A N/A
software 2.5.0.0
RF test software | Tonscend 451120-B HKE-083 N/A N/A
Version 2.6
RF test software Tonscend JS1120-4 HKE-113 N/A N/A
RF test software Tonscend JS1120-3 HKE-114 N/A N/A
RF test software Tonscend JS1120-1 HKE-115 N/A N/A
Wireless
Communication Test R&S CMW500 HKE-026 Jun. 18, 2020 Jun. 17, 2021
Set
Wireless
Communication Test R&S CMU200 HKE-029 Jun. 18, 2020 Jun. 17, 2021
Set
High gain antenna Schwarzbeck LB-180400KF HKE-054 Jun. 18, 2020 Jun. 17, 2021
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4 TEST CONDITIONS AND RESULTS

4.1 Output Power
4.1.1 CoductedOutput Power

TEST APPLICABLE

During the process of testing, the EUT was controlled via R&S Digital Radio Communication tester (CMW500)
to ensure max power transmission and proper modulation. This result contains output power and EIRP
measurements for the EUT. In all cases, output power is within the specified limits.

TEST CONFIGURATION

EUT

TEST PROCEDURE

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a CMW500 by an Att.
c) EUT Communicate with CMWS500 then selects a channel for testing.

d) Add a correction factor to the display CMW500, and then test.

TEST RESULTS

compliance *

Remark:
1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD Band
5;

LTE FDD Band 5

TX Channel Frequenc . Burst Average Power [dBm]
Bandwidth (I\(lez) ’ RB Size/Offset QPSK 16QAM

1 RB low 22.62 21.38

824.7 1 RB high 22.69 21.55

' 50% RB mid 22.64 21.45

100% RB 22.68 21.50

1 RB low 22.62 21.59

1 RB high 22.64 21.74

1.4 MHz 836.5 50% RB mid 22.77 21.53

100% RB 22.75 21.58

1 RB low 22.75 21.73

1 RB high 22.78 21.55

848.3 50% RB mid 22.87 21.50

100% RB 22.81 21.64

1 RB low 22.64 21.63

1 RB high 22.62 21.66

825.5 50% RB mid 22.61 21.64

3 MHz 100% RB 21.66 20.65

1 RB low 22.69 21.74

836.5 1 RB high 22.69 21.72

50% RB mid 22.70 21.72
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100% RB 2176 20.79
1RB low 22.86 21.63

1RB high 22.84 2167

847.5 50% RB mid 22.83 21.58

100% RB 21.83 20.79

1RB low 22.59 21.64

1RB high 22.72 21.54

826.5 50% RB mid 22.63 2153

100% RB 21.64 20.59

1RB low 22.72 21.65

1RB high 22.80 21.81

5 MHz 836.5 50% RB mid 22.67 21.63
100% RB 21.73 20.70

1RB low 22.67 21.75

1RB high 22.69 21.74

846.5 50% RB mid 22.81 21.87

100% RB 21.77 20.81

1RB low 22.76 21.84

629.0 1RB high 22.78 21.84

: 50% RB mid 22.95 21.82

100% RB 21.83 20.82

1 RB low 22.97 21.68

1RB high 22.87 21.79

10 MHz 836.5 50% RB mid 22.85 21.71
100% RB 21.88 20.91

1 RB low 22.84 21.66

1RB high 22.86 21.65

844.0 50% RB mid 23.00 21.73

100% RB 21.89 20.87
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4.1.2. Radiated Output Power
LIMIT

This is the test for the maximum radiated power from the EUT.
Rule Part 22H.232(b) specifies, "Mobile/portable stations are limited to 7 watts e.i.r.p.

TEST CONFIGURATION

Signal

Substitute Generator

Artenna

Y
45

Y
|||I|" |

Receiving Antenna

S

= Y

i 0T

- g Receiving Antenna
= S

- I

LAAAA

TEST PROCEDURE

1. EUT was placed on a 0.1 meter high non-conductive stand at a 3 meter test distance from the receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT for emission
measurements. The height of receiving antenna is 0.1m. Detected emissions were maximized at each
frequency by rotating the EUT through 360° and adjusting the receiving antenna polarization. The radiated
emission measurements of all transmit frequencies in three channels (High, Middle, Low) were measured
with peak detector.

2. Alog-periodic antenna or double-ridged waveguide horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the same
power value on the spectrum analyzer or receiver. The level of the spurious emissions can be calculated
through the level of the signal generator, cable loss, the gain of the substitution antenna and the reading
of the spectrum analyzer or receiver.

3. The EUT is then put into continuously transmitting mode at its maximum power level during the test.Set
Test Receiver or Spectrum RBW=1MHz,VBW=3MHz, And the maximum value of the receiver should be
recorded as (P;).

4. The EUT shall be replaced by a substitution antenna.In the chamber, an substitution antenna for the
frequency band of interest is placed at the reference point of the chamber. An RF Signal source for the
frequency band of interest isconnected to the substitution antenna with a cable that has been constructed
to not interfere with the radiation pattern of the antenna. A power (Pyea) is applied to the input of the
substitution antenna, and adjust the level of the signal generator output until the value of the receiver
reach the previously recorded (P,). The power of signal source (Pyes) is recorded. The test should be
performed by rotating the test item and adjusting the receiving antenna polarization.
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5. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (P) ,the Substitution Antenna Gain
(Ga) and the Amplifier Gain (Pag) should be recorded after test.

The measurement results are obtained as described below: Power(EIRP)=Pyea- Pag - P+ Ga

We used SMF100A micowave signal generator which signal level can up to 33dBm,so we not used power
Amplifier for substituation test; The measurement results are amend as described below:
Power(EIRP)=Pyea- P+ Ga

6. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dBi) and
known input power.

7. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP-2.15dBi.

TEST RESULTS
Radiated Measurement:

Remark:

1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD Band
5; recorded worst case for each Channel Bandwidth of LTE FDD Band 5.

2. EIRP=Pyea(dBm)-Py(dB)+Paq(dB)+G,(dBi)

3. We measured both Horizontal and Vertical direction, recorded worst case direction.

LTE FDDBand 5_Channel Bandwidth 1.4MHz_QPSK

G - .
Frequency Phea Pa 2 Pa ERP Limit Margin -
Antenna J Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
824.7 -20.09 2.42 8.45 36.82 20.61 38.45 17.84 \%
836.5 -20.15 2.46 8.45 36.82 20.51 38.45 17.94 \%
848.3 -19.84 2.53 8.36 36.82 20.66 38.45 17.79 \%
LTE FDDBand 5 Channel Bandwidth 3MHz_ QPSK
G - .
Frequency Phvea Pq 2 Pag ERP Limit Margin o
Antenna S Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
825.5 -20.54 2.42 8.45 36.82 20.16 38.45 18.29 V
836.5 -19.08 2.46 8.45 36.82 21.58 38.45 16.87 V
847.5 -19.19 2.53 8.36 36.82 21.31 38.45 17.14 V
LTE FDD Band 5 Channel Bandwidth 5MHz QPSK
G - .
Frequency Phvtea Pq 2 Paq ERP Limit Margin o
Antenna Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
826.5 -20.4 2.42 8.45 36.82 20.3 38.45 18.15 \%
836.5 -18.86 2.46 8.45 36.82 21.8 38.45 16.65 V
846.5 -19.77 2.53 8.36 36.82 20.73 38.45 17.72 V
LTE FDD Band 5 Channel Bandwidth 10MHz QPSK
G .. .
Frequency Pea Pa a Pag ERP Limit Margin o
Antenna » Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
829.0 -20.2 2.42 8.45 36.82 20.5 38.45 17.95 \%
836.5 -18.77 2.46 8.45 36.82 21.89 38.45 16.56 \%
844.0 -19.8 2.53 8.36 36.82 20.7 38.45 17.75 \%
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LTE FDD Band 5 Channel Bandwidth 1.4MHz_16QAM

G . .
Frequency | Puea P a Paa ERP Limit Margin o
Antenna Polarization
(MHz) ~ | (dBm) | (dB) | goiym) (dB) (dBm) | (dBm) | (dB) 1zat
824.7 -19.68 242 8.45 36.82 21.02 38.45 17.43 V
836.5 -19.81 2.46 8.45 36.82 20.85 38.45 17.6 V
848.3 -20.13 2.53 8.36 36.82 20.37 38.45 18.08 V
LTE FDD Band 5 Channel Bandwidth 3MHz_16QAM
G - .
Frequency | Ppea Pa a Paq ERP Limit Margin L
Antenna : Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
825.5 -19.22 242 8.45 36.82 21.48 38.45 16.97 )Y
836.5 -19.47 2.46 8.45 36.82 21.19 38.45 17.26 \Y
847.5 -20.03 2.53 8.36 36.82 20.47 38.45 17.98 Vv
LTE FDD Band 5 Channel Bandwidth 5MHz_16QAM
G - .
Frequency |  Puea Pa 2 Pa ERP Limit Margin N
Antenna iy Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
826.5 -19.51 2.42 8.45 36.82 21.19 38.45 17.26 )Y
836.5 -18.63 2.46 8.45 36.82 22.03 38.45 16.42 )Y
846.5 -19.8 2.53 8.36 36.82 20.7 38.45 17.75 Vv
LTE FDD Band 5 Channel Bandwidth 10MHz_16QAM
G - .
Frequency | Puea Pq 2 Pag ERP Limit | Margin L
Antenna : Polarization
(MHz) " | (@Bm) | (dB) | Goivup) (dB) (dBm) | (dBm) | (dB) 1zat
829.0 -19.68 242 8.45 36.82 21.02 38.45 17.43 V
836.5 -18.55 2.46 8.45 36.82 22.11 38.45 16.34 V
844.0 -20.36 2.53 8.36 36.82 20.14 38.45 18.31 V
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4.2 Peak-to-Average Ratio (PAR)

LIMIT
The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION

I CMW500

Spectrum
Analveer

TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

2. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms,
2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set
the measurement interval to a time that is less than or equal to the burst duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

Remark:
1. We measured all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 5; recorded worst case for each Channel Bandwidth of LTE FDD Band 5.

LTE FDD Band 5

TX Channel Frequenc . PAPR(dB)
Bandwidth MHZ) RB Size/Offset QPSK 16QAM
824.7 417 5.43
1.4 MHz 836.5 1RB#0 4.58 5.42
848.3 4.25 5.17
825.5 4.29 5.22
3 MHz 836.5 1RB#0 4.48 5.29
847.5 4.26 5.16
826.5 4.45 5.13
5 MHz 836.5 1RB#0 4.61 5.21
846.5 4.36 5.17
829.0 418 5.30
10 MHz 836.5 1RB#0 4.07 4.98
844.0 4.54 5.32
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LTE FDD Band 5-3MHz Channel BandwidthPAPR
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LTE FDD Band 5-5MHz Channel BandwidthPAPR

QPSK | 16QAM

[ e my — ey

Cantor Freg

Avarage Powar

22.60 dBm
48.72 % at 0dB

Low Channel

e e e

Caniter Freg

Avarage Fowar

21.63 dBm
45.45 % at 0dB

[y Py e— —

or Freg 836500000 MH.

9 Gk L

Avarage Powar

22.51 dBm
48.06 % at 0dB

Middle Channel

A e 1 e oy e
30 % 13 Y 19 T
Canter Freq: 636 500000 MHz s 00 iter Fraq: 636 500000 Mtz Fadie 520 Hoea
Trig: Frea fun Cowennn 1585 M S5 M = Comemny 1156 M 30 Mgt
an

Avarage Power

Center Freg
B30 S00000 Mtz 21'55 dan‘
44.96 % at 0dB

Center Freq
36 500000 M|

A S s Woesly et Pormers St (05
i

riter Ereg B4

Avarage Power

22.52 dBm
49,24 % at 0dB

R
Coamnn 11,50 M 58 Mp

Freq BAGSOOOCOMNT Ridio 52 Homs 00 Sunterreas Bl b0 W

rae Fun Cownns 158 MH 58 Mpr
42 4B

Average Power
21.67 dBm
45.62 % at 0dB

1RB#0 1RB#0
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LTE FDD Band 5-10MHz Channel BandwidthPAPR

QPSK

16QAM

Low Channel

Canter Freq: 039 000000 MHz Radio 5o Nes

Fun G .56 M08 Mpt
i

Avarage Powar

Center Freg

H20,000000 Mbiz|

22.68 dBm
49.74 % at 0dB

A St Avadyrer P Stat (654

Canbar Fraq: B30 60000 Mz Radlo Std Hems
Trin: Fros Run ot 050 MH 08 Mpt
n

Avarage Power

Center Freg

039.000000 M|

21.58 dBm

46.40 % at 0dB

Middle Channel

o e e e
- Run
o

Average Power

22.6T7 dBm
50.11 % at 0dB

e b Tt housby s Povmms Bt L5
i

MHr Az
Gmemta 11,58 M 00 Mpt
Avarage Power

21.75 dBm
435,72 % at 0dB

Cantar Frag: 844 000000 Mz [
% Trig: Fros fiun Gt 100 M08 Mp
ahman: & ol

Avarage Power

Center Freg

B4 000000 M|

22.63 dBm
48.99 % at 0dB

s Syl o sl Pimmrt Sl (L5

er Freg 844000000 MH.

Cantar Fraq: 044 00000 MHz Radi
Trig: Fres Run ©omtni 50 IS Mp
n

Avarag owar

Center Freg

44 000000 M|

21.59 dBm
45.41 % at 0dB
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4.3 Occupied Bandwidth and Emission Bandwidth

LIMIT

N/A

TEST CONFIGURATION

———

Directional coupler

TEST PROCEDURE

L

|

CMW500

Spectrum
Analveer

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was
connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at low,
middle and high channel in each band. The -26dBc Emission bandwidth was also measured and recorded.
Set RBWwas set to about 1% of emission BW, VBW=3 times RBW.
-26dBc display line was placed on the screen (or 99% bandwidth), the occupied bandwidth isthe delta

frequency between the two points where the display line intersects the signal trace.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE

FDD Band 5; recorded worst case for each Channel Bandwidth of LTE FDD Band 5.

LTE FDD Band 5

X

-26dBc Emission

99% Occupied bandwidth

Channel RB Size/Offset Fre&ﬁency bandwidth (MHz) (MHz)
Bandwidth (MHz) QPSK 16QAM QPSK 16QAM
824.7 1.253 1.264 1.0899 1.0888
1.4 MHz 6RB#0 836.5 1.241 1.265 1.0899 1.0896
848.3 1.256 1.256 1.0913 1.0877
825.5 2.855 2.853 2.6889 2.6858
3 MHz 15RB#0 836.5 2.844 2.846 2.6890 2.6848
8475 2.862 2.855 2.6917 2.6885
826.5 4.813 4.808 4.4976 4.5040
5 MHz 25RBH#0 836.5 4.823 4.801 4.4961 4.5044
846.5 4.803 4.820 4.4977 4.4966
829.0 9.523 9.529 8.9946 8.9808
10 MHz 50RBH#0 836.5 9.507 9.499 8.9876 8.9883
844.0 9.497 9.508 8.9692 8.9784
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LTE FDD Band 5- 1.4 MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

QPSK

| 16QAM

91 kHz

Ocecupled Bandwidth
1.0899 MHz

Transmit Freq Error OBW Power

x dB Bandwidih = x dB

Radic S2 Nems

Radis Dovice: 0TS

Span 3
#weap 100

24.2 dBm

6RB#0

Low Channel

Center Freq
34750000 MHz

FYEW 91 kH

Occupled Bandwidth Power
1.0888 MHz

Transmit Freq Error -B00 H2 OBW Power

x dB Bandwidth B4 MMz x dB

6RB#0

Rasils Davies: BTS

Span 3
#Sweep 100

23.1 dBm

89,00
=26.00 dB

ter Frag: 536500000 M
A

#VEW 91 kHz
Oceupled Bandwisdth
1.0899 MHz
+1.246 kHz OBW Power
1.241 MHz x dB

Transmit Freq Error
x dB Bandwidth

Bpan ¥
#Sweep 100

24.1 dBm

o
=26.00 dB

v n

FVEBW 91 kHz
Occupled Bandwitth
1.0896 MHz

Transmit Freq Error DBW Power
u dB Bandwidth 5 x dB

Cantar Fraq: 638 50000 Mis
# Avghinid 305

23.2 dBm

ot
=26.00 dB

6RB#0

Occupled Bandwidth Total Power
1.0913 MHz

Z3E kHz DBW Power
56 MHz x dB

Transmit Fraq Error
¥ dB Bamndwidl

6RB#0

Span 3
#Sweep 100

24.3 dBm

=26.00 dB

WA 3 4B

oL

Reef 40,00 dBm

ter 848.3 MHz
es BW 30 kHz W 81 kHz

Oceupled Bandwidth Total Power
1.0877 MHz
-2.228 kHz OBW Powesr
1.256 MHz x dB

Transmit Fraq Error
x dB Bandwidth

6RB#0

Cantar Frag: B48 300000 Mz
Trige P n

- gl 3085

Rdie Saa Hans

Radis Davies: 0TS

Span 2 MHz,
#Sweep 100 ms

23.3 dBm

00 %
=26.00 dB
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LTE FDD Band 5—-3MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

QPSK

| 16QAM

Oceupled Bandwitth
2.6889 MHz
28 kHz

2.855 MHz

Transmit Freq Emror
x dB Bandwidih

Radic S2d- Nema

FRadie Cavics: BTH

FVEW 150 kHz

Total Fower

CBEW Power

xdB -26.00 dB

15RB#0

Low Channel

raq; B8 500000 Mz

#VEBW 150 kHz
Occupled Bandwidth Tatal Power
2.6858 MHz

BT6 Hz

Transmit Freq Error OBW Power

x dB Bandwidth xdB

15RB#0

40,00 dBm

Radis St News

Radie Devivs: TS

Center Freq

W26 S00000 Mz

Bpan 6
#Sweep 100 m

22.7 dBm

=26.00 dB

Occupled Bandwidth
2.6890 MHz
200 kHz
2.B44 MHz

Transmit Fraq Error
» B Bandwidt

Radis St Nens

Radie Devies: ATR

Span & N
#Sweep 100

Total Power 23.7 dBm
OBW Power

= dB -26.00 dB

15RB#0

Middle

FVBW 150 kHz
Oeeupled Bandwidth

2.6848 MHz

803 Hz

2.848 MMz

Transmit Freq Error DBW Power

x dB Bandwidth x dB

15RB#0

22.8 dBm

0c
-26.00 dB

ger e oy per (]
.

Cantar F'req: 847 500000 Mits -
Trig: Froe Run

MHz

FRes BW 51 KHz

Occupled Bandwidth
2.6917 MHz
2,158 kHz
2 MHz

Transmil Freq Efror

u dB Bandwidth

Ay pbiale 3003

Bpan &

#VBW 150 #Swiep 100 o

ol Powar

CBW Power
= dB

15RB#0

Coanter Fraq: B47 500000 Miz
Trig: Froe un Av e
dikiman: 35 il

Raf 40.00 dBm

FVEW 150 KHz

Qcocupled Bandwidth
2.6885 MHz
-2.540 kHz
2.B55 MHz

Transmit Frag Error
x dB Bandwidth

OBW Power
x dB

Radio 524 Nees

Radis Dewice: ATH

Bpan 6 K
FSwWeap 100 mis

2.7 dBm

=26.00 dB

15RB#0
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QPSK

LTE FDD Band 5-5MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

| 16QAM

Low Channel

A 110 sty o (s ] W

Cantar Fraq: W26 500000 M
Trig: Fras Fun Avgriele 108102
warra, n

Rt 40,00 dBm

Cenier 828.5 MHz
rRes BW 100 kHE

#VBW 300 kHz
Oceupled Bandwidth
4.4976 MHz

1.184 kHz
4813 MHz

Total Power

Transmit Freq Error OBW Fower

x dB Bandwidth xdB

Radls Diavias: ATS

Fadle 320 hoas

Center B26.5 MHz
WRes BW 100 kHE

Occupled Bandwidth
4.5040 MHz

-2.082 kHz
4.BO8 MHz

Transmit Freq Error

DBW Power

x dB Bandwidth x dB

Span 10
#Sweep 100

23.1 dBm

89.0C
=26.00 dB

25RB#0

Center B35.5 MHz
FRes BW 100 kHr

FVBW 300

Occupled Bandwidih

4.4961 MHz
-2.1080 kM2
4,823 MHz

Total Power

Trarnsmit Freq Error OBW Power

w dB Bandwidth » dB

25RB#0

i Radis S2e Newa
An10g
Radis Davis: TS

Bpan 10
#Sweep 100

24.0 dBm

-26.00 dB

Middle Channel

Canter Fraq: 536 500000 Mz

Trige Fros Run A
whman: 3% 4

Center Freg

enter BIB.5 MHz
#5 BW 100 kHz

Occupled Bandwidth
4.5044 MHz

1803 kHz
4.801 MHz

Tatal Power

Transmit Freq Error DBW Power

¥ dB Bandwidth x dB

25RB#0

TR

Radis Cavice: 0TS

=26.00 dB

Center BA5.S MHz
Res BW 100 kHE

Occupled Bandwidth
4.4977 MHz

=368 Mz
4.B03 MHz

Transmit Freq Emor DBW Power

x dB Bandwidth x dB

Rl Davies: ITS

Span 10 MHz,
#Sweep 100

24.0 dBm

25RB#0

RPN

enter BAB.5 MHz

Res BW 100 kHz FVEW 300

Occupled Bandwitth
4.4966 MHz

~4.174 kHz
4,820 MHz

Transmit Freg Error DBW Power

» dB Bandwidth x dB

25RB#0

Span 10
#Sweep 100

23.0 dBm

=26.00 dB
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LTE FDD Band 5—-10MHz Channel Bandwidth Occupied Bandwidth and Emission Bandwidth

QPSK |

16QAM

Low Channel

Center 829 MHZ
[FRes BW 200 kHz
Occupled Bandwidth
8.9946 MHz
Transmit Freq Emror 5.505 kH.
u dB Bandwidth

e Pr

Fadle S3d Home

ibar Freq: B8 030500 Mz
Fun Aypiale 053
Rudis Davies: ATS

Center Freq

W20 500000 Mz

Span 20 MHz,

#VEBW 620 #Sweep 100

23.0 dBiw

OBW Pawer
= dB

Canbar Fraq: B30 BO0000 MH:
Trig: Fros Fiun Avgr

Center 520 MMz

Epan 20 MHz,
Res BW 200 kHz

#FVBW 620 #Sweep 100

Occupled Bandwidth

8.9808 MHz
875 H:

MHz

21.9 dBm

Transmit Fraq Error
¥ dB Bandhwicdth

DBW Power

.8 * dB

50RB#0

Center Freqg B36. 500000 Mz

Ref 40.00 dBm

Occupled Bandwidth

8.9876 MHz
-12.338
a.507 MHz

Transmit Freq Error
u dB Bandwidth

Radle 528 Nems

Rasils Davien: BTS

Center Freg
30 500000 M

Span 20 MHz i

#VBW 620 kH2 #Sweep 100

22.9 dBm

OBW Pawer
xdB

Avgiala 3608
Radie Davige BTS

Center BIB.S MHz

Span 20 MK,
Res BW 200 kHz

#VBW 20 #Sweep 100
Occupled Bandwidth

8.9883 MHz
Transmit Fr ~15.431 kHz
x dB Bandwicth 499 MHz

Error DBW Power

x dB =26.00 dB

50RB#0

50RB#0

Cantar Fraq; 544 000000 MHz
Trig: s

Center 844 MHz
e BW 200 kHz

Occupled Bandwidth
8.9692 MHz
-13.312 kHz
9,497 MHz

Error
w dB Bandwidth

Transmit Fri

50RB#0

Avgbiela 3008
n

Bpan 20

L
#VBW 620 KHZ #Sweap 100 o

22.9 dBawn

OBW Power
= dB

Radic 52 Nema

Radie Davive: DTS

Center B44 MHz

Bpan 20 MHz
Res BW 200 kHz

#Swirap 100

Occupled Bandwidth Tatal Powaer 21.9 dBawmy
8.9784 MHz

-B.744 kHz
9.508 MHz

Transmit Fraq Errer
¥ dB Bandwidt

DBW Power

* dB =26.00 dB

50RB#0
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4.4 Band Edge compliance

LIMIT

Per FCC §24.238 the power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

TEST CONFIGURATION

l CMW500

Spectrum
Analveer

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss was
compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowestand highest channels for each band and different modulation.

5. Measure Band edge using RMS (Average) detector by spectrum

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 5; recorded worst case for each Channel Bandwidth of LTE FDD Band 5.
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LTE FDD Band 5- 1.4 MHz Channel BandwidthBand Edge Compliance

QPSK

16QAM

AN 43

Rl 30,00 dBm

Center 824.000 MHz
30 KHZ

6RB#0

By Type: AMS
B g Fres Flun Augpieia 3008

|

Low Channel

Cemter Freg)
34500000 Mres)

S1art Freq|
033 60004 bt

Stop Freq|

Ref 30.00 dBim ———

Center Freg
124,000000 Wbz

e |
123,000000 MHs
[ —

Stop Preq
136 000000 Mbx|

Center 824,000 MMz
#Re kHz FVBW 01 KHz"

B Trige Fras Fun

Center 846.000 MHz
#Res BW 30 kHz #FVEW 01 kHz*

Span 2.000 MHz

#Sweep 1000

{801 pis)

Center Freq
149,000000 MHz|

e
StanFreq

Béorg Type: AMS
= Trig Fres Run Ayprieie 3003
whitan: 35 40

Ref 30.00 aBm

Center Freq
840 500000 Mhiz

.
Start Freq

Center $49.000 MMz Span 2000 MHz
#Res BW 30 kHz FVEW 01 kHZ® #Sweep 100.0 ms (B01 pis)
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LTE FDD Band 5-3MHz Channel BandwidthBand Edge Compliance

QPSK | 16QAM
Low Channel

B 7 rige Free Fun % Trig: Frae Btun
whavan; 5 o

Rl 30,00 dBm

Rl 3000 dBim

S Center §24.000 MMz Span 2000 MHz
FVEW 150 kHz* Mz FVEW 150 kKHz*

#Eweep 100.0 ms (501 pts)
15RB#0 15RB#0

[ G S——
T

Center Freqg 849000000 MH

B Trag: Fres un

AAman: & dil
Ref 30,00 aBm Ref 30.00 diim
Carter Freg

Caniber Freg
840 000000 Mtz 49 000000 Mtz
=

Start Freq)
40,5000 Mhis
e

Stop Freg|

enter 846.000 MHz Span 2.000 MHz
BW 51 kHz FVEW 150 kHz*

#Sweep 100.0 ms (501 pts)
15RB#0

FVEW 150 kHZ*

15RB#0

ap:
#gweep 1000
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LTE FDD Band 5-5MHz Channel BandwidthBand Edge Compliance

QPSK

| 16QAM

Rl 30.00 aBm

Center 824,000 MMz
#Res BW 100 kHz

By Type: RMS
= Trig: Froe Run Avgrinie 300
r; 83 40

Span 2
HVEW 300 kHz* #oweep 10

25RB#0

Low Channel

Center Freg 82 = Trig: Fras Fun
Mhrmen &3 dl

Ref 30.00 diim

Center Frig
524000000 Mbz

| ——
Start Freq
123,000000 MHz
|

Stop Preq
128 000000 Mbez

Center §24.000 MHz

Span 2.000 MHz
#Res BW 100 kHz

FVEW 300 kKHz* #Sweep 10000 ms (801 pis)

25RB#0

A8 o T2 bt ooyt

Rel 30.00 aBm

Center 845000 MHz
FRes BW 100 kHz

% Trige Frea Aun
WArmen 8 4

Span 2.000 MHz

FVEW 300 kHI* #Sweep 1000 ms {801 pis)

25RB#0

At g 11 e g Yoy

‘Cor q B45. 000000 By Typa: IS
Conter Freg 849.000000 MH. __ — h':“nlv:
ke 33 41

Ref 30.00 dBm

Center B489.000 MMz

Span 2000 MMz
#Res BW 100 kHr

FVEW 300 kHz* #Sweep 1000 ms (801 pts)

25RB#0
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LTE FDD Band 5- 10 MHz Channel BandwidthBand Edge Compliance

QPSK

| 16QAM

‘Canter Eraq 82

Rief 30.00 dBm

Center 824.000 MMz
#Res BW 200 kHr

o ey v ey vy

Boey Typa: RN
S Trig: Free Fun Avgriein 309

Whren: & dll

an 2.000 MHz

#VEW 620 kHr' #Sweep 100.0 ms {801 pis)

50RB#0

Low Channel

= Trige Fras Fun
dArmen: &0 dn

Rl 30,00 aBm

Center Freg)
W24,00000 Mbiz

e
StartFreq
23,000000 MH
e

StopPreq
B28 000000 Mbiz|

Center 524.000 MHz
#Res BW F00 kHz

Span 2.000 MHz

FVEW 620 kHZ #Sweep 100.0 ms (801 pis)

50RB#0

Ref 30.00 diim

Center 846.000 MMz
FRes BW 200 kHz

Bhvg Type: RMS
B T rhg: Frwe Fun Avrinle 3039
idman: & dil

Span 2000 MHz

FVEW B30 kHZ #Sweep 100.0 ms (B01 pis)

50RB#0

High Channel

% Trig: Fras Run
Ahmmen: &0 d

Ref 30.00 diim

Center Freq
§49,000000 Mz

Center Freg)
49000000 MH|

Center 849.000 MHz
#Res BW 200 kHz

Span 2.000 MHz

FVEW B0 KHZ* #Sweep 100.0 ms (801 pis)

50RB#0
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4.5Spurious Emssionon Antenna Port
LIMIT
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Per FCC §24.238, the power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

TEST CONFIGURATION

1onal coupler

L

TEST PROCEDURE

]

CMW500

The EUT was setup according to EIA/TIA 603D

a.
b.

c.
d.
e.

Place the EUT on a bench and set it in transmitting mode.
Connect a low loss RF cable from the antenna port to a spectrum analyzer andCMW500 by a Directional

Couple.

EUT Communicate with CMW500, then select a channel for testing.
Add a correction factor to the display of spectrum, and then test.

Spectrum
Analyvzer

The resolution bandwidth of the spectrum analyzer was setsufficient scans were taken to show the out of
band Emission if any up to10" harmonic.

Please refer to following tables for test antenna conducted emissions.

Working Sub range Sweep time
Frequency (GH2) RN VI (s)
LTE FDD Band 5 0.01~20 1 MHz 3 MHz Auto

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 5; recorded worst case at the QPSK Mode for each Channel Bandwidth of LTE FDD

Band 5
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LTE FDD Band 5-1.4MHz Channel Bandwidth
Low Channel

16QAM

g Sy m Anatyoes - S SA
i ¢
Center Fre

Mkr2 952.53 MHz

Rl 25.00 dBm 5 Ref 25.00 dBm -37.331 dEBm
l 1

Start 30.0 MHz Stop 1.0000 GHz Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz #VEBW 3.0 MHz* Sweep 2.000 ms (30001 pts)

#Res BW 1.0 MHz FVEW 3.0 MHZ* Eweep 2,000 ms (30001 pis)|

Aglonn Specteum Anaboer - Swept SA
T

q 3.000000000 GHz § Conter Fre
V0 et
WGl o -
Mkr1 3.616 53 GHz
Ref 25.00 dBm Ref 25.00 dBm -41.268 dBm

2

. Start 1,000 GHz Stop 5.000 GHz
Start 1.000 GHz Stop 5.000 GHz .
#Res BW 1.0 MHz HVEW 3.0 MHz" #wSweep 5,000 & (30001 pis) #Res BW 1.0 MHz #VEBW 3.0 MHz' #Sweep 5.000 s (30001 pis)

Al Spectrum Analyrer - Sl SA
T
Conter Fro = Trig: Fres Run of
BAttars: 20 48 ; 2
Mkr1 11.926 03 GHz Mkr1 11.972 00 GHz
Ref 10.00 dBm -55.606 dBm v Ref 10.00 dBm -55.363 dBm
Center Freq
B.500000000 GHz/

2
Start 5,000 GHz Stop 12.000 GHz Start 5,000 GHz Stop 12.000 GHz
#Res BIW 1.0 MHz WVBW 3.0 MHz* #Sweep 5.000 s (30001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz' #Sweep 5.000 3 (30001 pts)

5GHz ~12GHz 5GHz ~12GHz

Al Spectrum Anabrrer - Swepl SA
L

Aqilent Sgctrm Anatyrer - Swnpl A
L L
Center Freg 19.250000000 GH

T

Conter Fred 19.250000000 GHz r— Trig: Fres Run b : Trig: Fras Run
BArten: 20 dB e a8

Mkr1 25.435 2 GHz Mkr1 26.420 7 GHz
Ref 10.00 dBm -54.513 dBm Ref 10.00 dBm -54.610 dBm

Start 12,000 GHz Stop 26.500 GHz Start 12.000 GHz Stop 26.500 GHz
wRes BW 1.0 MHz WVBW 3.0 MHz* #Sweep 5.000 § (30001 pts)

#Res BW 1.0 MHz WVBW 3.0 MHz" #wSweep 5.000 s (30001 pts)

12GHz ~26.5GHz 12GHz ~26.5GHz




Al Sqectrum Anabyrer - Swopt SA

i L

Center Freq 515,000000 MHz
Ve
G

Ref 25.00 dBm

Start 30.0 MHz

#Res BW 1.0 MHz WVBW 3.0 MHz"

Aagfliet Sqmeectrim Anabyrer - Sawept SA

L
enter Freq 3.000000000 GHz
THE

B G inL o

Rel 25.00 dBm

2

Start 1,000 GHz

#Res BW 1.0 MHz HVBW 3.0 MHZ*

Al Spectrm Anabyrer - Swepl SA
L

Center Fre

Ref 10.00 dBm

2
Start 5,000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

Allent Spctrum Anatyrer - Swnpl SA

L

Center Freg 19.250000000 GHz
VPO Fast

B G v

Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz
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1RB#0

LTE FDD Band 5-1.4MHz Channel Bandwidth
Middle Channel

16QAM

Al Spectrm Anabyrer - Swopt SA
L

- Center Fre

Mkr2 514.58 MHz Mkr2 992.08 MHz
-37.872 dBm ReT 25.00 dBmM -37.789 dBm

r | [

515.000000 Mriz|

Start 30.0 MHz
#Res BW 1.0 MHz

Stop 1.0000 GHz

Stop 1.0000 GHz
Sweep 2.000 ms (30001 pts)

Sweep 2.000 ms (J0001 pts) WVBW 3.0 MHz*

Mkr1 4.871 33 GHz

Ref 25.00 dBm -41.369 dBm

Start 1,000 GHz
#Res BW 1.0 MHz

Stop 5.000 GHz

Stop 5.000 GHz
WSweep 5.000 5 (30001 pts)

#Sweep 5.000 5 (30001 pts) WVEBW 3.0 MHz"

Aglenn Spectsm Anabyrer - Swepl SA
-

Center Fre,

MEkr1 11.993 23 GHz

MKr1 11.937 47 GHz
55.522 dBm 5

Ref 10.00 dBm -55.434 dBm

WVBW 3.0 MHz"

2
Start 5,000 GHz

12, H.
Stop 12.000 GHz #Res BW 1.0 MHz

#Sweep 5.000 5 (30001 pts)

Aglenn Spectrum Anabyrer - Swept SA
i

Stop 12.000 GHz

#VBW 3.0 MHz" #Sweep 5.000 5 (30001 pts)

#vq Type: ) Center Freq 19.250000000 GHz
! =

AeglMol

MEkr1 25.432 8 GHz
-54.672 dBm

2
Start 12.000 GHz
#Res BW 1.0 MHz

Stop 26,500 GHz
#Sweep 5.000 s (30001 pts)

Ref 10.00 dBm

25417 8 GHz
54.676 dBm

Stop 26.500 GHz

#VBW 3.0 MHz" #Sweep 5.000 5 (30001 pts)

12GHz ~26.5GHz 12GHz ~26.5GHz
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1RB#0

LTE FDD Band 5-1.4MHz Channel Bandwidth
High Channel

16QAM

Agilosn Spectriam Anabgrer - St SA Aloni Spmctriam Anatyoer - Swepd SA
| I ¥ i
g 515.000000 MHz ' Center Freq 515.000000 M
PHO: Fant - 2 . 605

BF G L 2
Mkr2 745.12 MHz Mkr2 979.02 MHz
-37.436 dBm v Ref 25.00 dBm -37.833 dBm
y - l . |

[1

Ref 25.00 dBm

515 000000 MHz| 515 000000 Mz |

Start 30.0 MHz Stop 1.0000 GHz Start 30.0 MHz Stop 1.0000 GHz
WRes BW 1.0 MHz WVBW 3.0 MHZ' Sweep 2.000 ms (30001 pts) #Res BIW 1.0 MHz HVBW 3.0 MHz' Sweep 2.000 ms (30001 pis)

30MHz~1GHz 30MHz~1GHz

Agilint Spectrum Anayrer - Swopt S Agilont Spectrim Anabyrer - Swopt SA
i : Y -. i e
Center Freg 3.000000000 GHz [ 4 Center Freq 3.000000000 ) - 4
- n st a
) . L n: 36 4B
I 2 GH MEKr1 3.605 47 GHz
v Ref 25.00 dBm -4 B v Ref 25.00 dBm -41.202 dBm

3.000000000 GHz|

Start 1,000 GHz Stop 5.000 GHz Start 1,000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz2 WVEW 3.0 MHz* WSweep 5.000 ¢ (30001 pis) WRes BW 1.0 MHz WVBW 3.0 MHZ" WSweep 5.000 § (30001 pts)

1GHz ~5GHz ' 1GHz ~5GHz

Agihonn Spectrum Anabyoer - Swrepl SA Aibors Squectrvam Anabyer - Swegst SA
. o
Center Fre Center Freq 8.500000000 GHz
"
Mkr1 11.415 97 GHz Mkr1 11.985 77 GHz
55.508 dBm

Ref 10.00 dBm -55.311 dBm v Ref 10.00 dBm -55

B 500000000 GHz|

2
Start 5,000 GHz
#Res BW 1.0 MHz

Stop 12,000 GHz

2
Stop 12.000 GHz Start 5,000 GHz
#VBW 3.0 MHz" #Sweep 5.000 5 (30001 pts)

#VBW 3.0 MHz* #Sweep 5.000 s (30001 pts) #Res BW 1.0 MHz

Allort Spmctrum Analyier - Sevi SA Agiloni Sparctriom Anatyzer - Smopd SA
L o
Center Freq 19.250000000 GHz Center Freg 19.250000000 GHz
FHO: Fast O Faat
i
MEkr1

Ref 10.00 dBm Ref 10.00 dBm

2 2
Start 12.000 GHz Stop 26,500 GHz Start 12.000 GHz et
WRes BIW 1.0 MHz #VBW 3.0 MHz* WSweep 5.000 & (30001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 § (30001 pis)

12GHz ~26.5GHz 12GHz ~26.5GHz
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Low Channel

il Sgwctrum Anabyiner - Swepl SA Al Spectrum Analyrer - Sl SA
T T 5 .\.
i Freg 515,08 MH; 2 Pl Type:
Senier Preg 15 Cnnnog M 515000000 MHiz B 11ig FrasRun Aot 80
5 48
Mkr2 952,15 MHz
Ref 25.00 dBm -37.989 dBm Ref 25.00 dBm

515.000000 Miz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz HVBW 3,0 MHz" Sweep 2.000 ms (30001 pts) Start 30.0 Mtz Stop 1.0000 GHz

WRes BW 1.0 MHz WVBW 3.0 MHZ" Sweep 2.000 ms (30007 p1s)

Mkr1 3.617 07 GHz Mkr1 3.604 27 GHz
Ref 25,00 dBm -41.248 dBm v Ref 25.00 dBm -41.223 dBm

Start 1,000 GHz Stop 5.000 GHz

Start 1,000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ*

#Sweep 5.000 5 (30001 pts) #Res BW 1.0 MHz #VBW 3.0 MHZ* #Sweep 5.000 5 (30001 pts)

ot me= TrigFras Run
Shter: 20 48

Mkr1 11.961 50 GHz

Ref 10.00 dBm -55.529 dBm Ref 10,00 dBm

2 2
Start 5.000 GHz op 12.000 GHz Start 5.000 GHz

=31 Stop 12.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz" #Sweep 5,000 £ (30001 pts) #Res BW 1.0 MHz WVBW 3.0 MHz"

#Sweep 5.000 5 (30001 pts)

‘I’Wﬁ-ﬂr-\nh\dﬂn‘ Sevpt SA
Cunwr Freq 19.250000000 GHz
Toot Trig: Fi oﬂun
BArten:
z Mkr1 25.435 2 GHz
Ref 10,00 dBm 5 B Ref 10,00 dBm -54.588 dBm

Center Freg

r
Start 12.000 GHz p 26.500 GHz

Stop 26, Start 12,000 GHz Stop 26.500 GHz
#Res BW 1.0 MHz #WVBW 3.0 MHZz* #Sweep 5,000 s (30001 pts) #Res BW 1.0 MHz WWBW 3.0 MHZ* #Sweep 5.000 s (30001 pts)

12GHz ~26.5GHz 12GHz ~26.5GHz
1RB#0 1RB#0




